

EWPA Test Report Ref : 14/07/2008 7-85

Briggs

Results of Ad Hoc Tests of Samples Recieved 14/07/2008 (Batch 7-85)

ID	Type	Bond	Nom Thick	Plys	Species	Code	Comments	Test	Notes	Result
7-85-1-08	Special		0.6	1	Other		Samples was delivered between two pieces of plywood and is likely to be contaminated.	Formaldehyde AS/NZS 2098.11	Absorbance=0.118, Emission=0.842, Measurment uncertainty = 0.035mg/L	E1

All thickness values are shown in mm.

Total Samples : 1

Samples Passed : 0

Regards



Susie Steiger
Technical Officer